
ROCUT 110 / 160                         No. 5.5020 / 5.5030 Stand / dated: 10/06 

   1 

 
 

 
Nr. / No. Bezeichnung Description Menge /QTY. Art.-Nr. / No. 

     
2 Gleitring Gr. 2 für ROCUT 110 (Nr. 5.5020) Slip-ring, size 2 ROCUT 110 (No. 5.5020) 1 F8.5010 
 Gleitring Gr. 3 für ROCUT 160 (Nr. 5.5030) Slip-ring, size 3 ROCUT 160 (No. 5.5030) 1 F8.5011 
3 ROCUT Rändelbolzen ROCUT knurled bolt 2 F8.5033 
4 ROCUT Verstellspindel M8x1 ROCUT adjusting spindle M8x1 1 F8.5034 
5 ROCUT Verstellspindel M8x1 ROCUT adjusting spindle M8x1 1 F8.5035 
6 ROCUT Einstellmutter ROCUT adjusting nut 1 F8.5036 
7 ROCUT Achse MS 5x28 ROCUT axis MS 5x28 1 F8.5590 
8 ROCUT Mutter M5 DIN 985 ROCUT nut M5 DIN 985 2 F8.8487 

9 Schneidplattenschaft mit Kopierautomatik 
Ø 7,5mm ROCUT 110 

Cutting plate shaft with automatic duplicating 
Ø 7,5mm ROCUT 110 

1 5.4960 

 Schneidplattenschaft mit Kopierautomatik 
Ø 12,5mm ROCUT 160 

Cutting plate shaft with automatic duplicating 
Ø 12,5mm ROCUT 160 

1 5.4961 

9.1 HM-Schneidplatte, Ø 7,5 mm ROCUT 110 HM cutting plate, Ø 7,5mm ROCUT 110 1 5.5029 
 HM-Schneidplatte, Ø 12,5 mm ROCUT 160 HM cutting plate, Ø 12,5mm ROCUT 160 1 5.5019 

10 ROCUT Platte für Schneidplattenschaft ROCUT plate for cutting plate shaft 1 F8.5051 
11 ROCUT Linsenschraube M5x6 ROCUT fillister head screw M5x6 4 F8.8689 
12 ROCUT Handgriff mit Spindel ROCUT handle with spindle 1 F8.5043 

 
 
WICHTIG!  Um die Sicherheit und Zuverlässigkeit des Produktes zu erhalten, dürfen Reparaturen, Überholungs- und Einstellarbeiten nur von 

ROTHENBERGER Kelkheim oder autorisierten Service-Werkstätten ausgeführt werden. Verwenden Sie nur Original-Ersatzteile. 
 

Bestellen Sie Ihre Zubehör und Ersatzteile bei Ihrem Fachhändler oder bei unserer Hotline Service After Sales 
 

Tel. +49 6195 99 52 14  Fax: +49 6195 99 52 15 
 
 
IMPORTANT!  To assure safety and reliability, repairs, maintenance and adjustment must be performed by ROTHENBERGER Kelkheim or 

authorized Service-Centers. Always use Original-Service-Parts. 
 

Order your accessories and spare parts from your specialist retailer or using our Service After Sales hotline 
 

Tel. +49 6195 99 52 14  Fax: +49 6195 99 52 15 


